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Current Lead Test Data Sheet
Current Lead Serial Number _3 W/ 0835 A Dwg and Rev Number 03 - 7377 ~TO0e - r2(

Test # Test Title Date Technlcian

1 Dimensional Check

Dimenslon A
Lead ¥l 5 % 7

X-25-03 T A
lead® 2 £ 15/64d
Lead ol 2 :'3_ “7 4
Lead * ¢ R
lead® 5 5 7/

Lead® b 5 Y7/ 4
Lead ¥ 7 5 47/&/
ead £Y__ & Wy
Lead# 7 5 :"‘?/4-‘{
Lead® 10 5 Y

Dimension B
Lead#/ ] % g-2%-03 ___TACK
Lead ¥ 2. ! g
lead # 37 “Veu
Lead #* £ 7 %y
Lead # 5 i WA
Lead 4 & ? 57‘8’
Lead #7 i f/f
Lead A 1 V4
Lead # 9 7 "’V?‘f
Lead # /0 7 ’be"f‘

Dimension C
Lead 7/ 37 ,?/é-‘f 3-256-03 T ACKE.
Lead #Z 3? e
Lead # 3 39 /,3/64{
Lead # 4 39 2/t
Lead * 5 39 Vit
lead # & 39 V4
Lead 7 317 3/t’(’;
Lead * 8 39 "y
Lead 2 37 U/f"f
Lead ¥ /¥ 39 ° 3/}(,;




Test # Test Title Date Technictan

Dimenslon Dr

lead [ 31 7T §-25-23 TAe I

lead 2 3/ Zgy

Lead ¥ 3 2/ Vs

Lead 44 7! //4'

ead "5 3] Yy

Lead ¥ & 2 Ysz

tead £ 7 3 Y3z

Lead * 8 i IV&&I

Lead ki 3 9/ 32~

Lead # /2 /A ’/f/
Dimension E

Lead # [ ¢ §-25-03 JACK

Lead # 2 &

Lead 7 3 2

Lead# 7‘ //

Lead 75 O

lLead ” G (/

Lead o 7 (/

Lead # s (I

Lead # a] 6’

Lead * /O ¢

Dimension F <, 170 g-2x 03 T ACE
Dimension G

Lead # [ V44 §-28-03 TACK

Ltead 7 2 ¢

Lead # 2 O

Lead #* 4 '/ Y

Lead ™ 0

Lead * & l/ G'f

Lead & 7 0

Lead # g y (i

Lead # 9 ,’/ /24

Lead & #0 &

Dimension H LoV 3 5-28-03 T ALK




-
Test # Test Title Date Techniclan i
2 Pressure Test
Result (circle one) @QF&I 703 27 F
ovE

[A)

[

len

I»

Degradation of pressure?

lLeak Test

Result {circle one)

Gesgai_

e?x/a

Leak rate achieved?

Voltage Isolation Test in Air

Result {circle one) %‘?all
K

Isolation voltage achieved

Voltage Isolation Test in Dewar -
Result (circle one) é;}:ail

Isolation voltage achieved

Full Current Test

[
Result (circle one) Pa%’ail

Max voltage across lead
Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

03 i

3-2303

2

9-%-03 GB

?-4-03 6B

Project Engineer ’W

e
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Current Lead Test Data Sheet
Current Lead Serial Number __.3 W O EA5 R Dwg and Rev Number €3 ~953]- oy -0

Test # Test Title Date

Technician

1 Dimensional Check

Dimenslon é
5
Lead #/ % 4 -20-0

- JACK
lead #2 ¥ V¢ )
Lead? 3 ¥ T4
Lead®% 4 57 oy
Lead®5 ¥ i’[ o4
Lead®¢ Y 70
Lead
Lead
Lead
Lead
Dimension B
Lead */ ? %2" =26 -0 —ACK-
lead #2 T */32 -
lead”3 9 /32
lead 4 G */32
Lead ¥5° ? i3z
lead?l 7 7 Y o4
Lead
Lead
Lead
Lead
Dimension C
Lead * | 31 5% $-26-03 TAac K

Lead # 2 .3? "‘/3?/
Lead# 3 3% /32
Lead® ¥ 3% VAX,
lead #5 39 Y3z
Lead® 3‘1 %
l.ead

Lead

Lead

Lead




Test#

Test Title Date Technlclan
Dimension D
lead #/ 30 _7/3% §-25-23 TackK
lead *2 30 Vi,
tead” 3 20 'Yy
Llead®¥ 30 ’?////
lead¥5 30 Y32
lead® ¢ 30 Yas
Lead
Lead
Lead
Lead
Dimension E
Lead #*_/ b 3-25-03 TacK
Lead # 2 ¢
Lead “# 3 G
Lead * Y (o
Lead # 5 ¢
Lead * 6 &
Lead
Lead
Lead
Lead
- A
Dimension F __= /L £-0% 03 T ack
Dimension G
tead ¥ / p) §- 2603 JTACK
Lead + 2 0
Lead 43 ,//.64
Lead® Y ’/6‘{
Lead "5 Q
Lead# 6 ,Vb‘-rr
lead
Lead
Lead
Lead
Dimension H \ 00k A-25~-¢% T ACAC




Tesat # Teast Title Date Techniclan

2 Pressure Test
Result (circle ona) @@ail i Cal? K 27 /-
Degradation of pressure? AN A =

3 Leak Test
Resuilt (circle one) PassFail &7 /IS 7/:
Leak rate achieved? led x /0 ?

4 Voltage Isolation Test in Air
Result (circle one) Pa ail Q- > 7 -0 ) /5/]/]
Isolation voltage achieved AV/ 9 1974

S Voltage Isolation Test in Dewar
Result (circle one) Pass/Fail T-5-03 G 5 .
Isolation voltage achieved C; ! \/

6 Full Current Test
Result (circle one) @@Fail /0~ ?’ 023 65. .

Max voltage across lead
Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Project Engineer W”—
~

/
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Gurrent Lead Serial Number 3 W O § 2 g C

-

Current Lead Test Data Sheet

Dwg and Rev Number

039331 -JOB"-20

Test # Test Tltle Date Technician
1 Dimensional Check
Dimenslon A
Lead *17 ¥ g%‘# g-1% > T ACK
lead® £ ¢ 57/,4
Lead # ¢ 57/&4{
Lead ®*_/0 5[ 57
tead? 4 ¢ £7 O‘/
Lead® (2. 174 ”Zk‘rf‘
Lead
Lead
Lead
Lead
Pimension B
& /
Lead_* 7 7 %3 §-28¢3 T.AC K.
Lead ”’2’ ? ;// 32
Lead # 9 ? }//3 2
Lead F 10 7 }’/_?1/
lead® 4/ 0%/ 32—
Lead # 12— 7 25
Lead
Lead
Lead
Lead
DimensionC
Lead # 7 39 7> §-28-0% TACK
Lead ¥ & 37 ”/b¢
Lead® 9§ 39 /
Lead? (0 39 /0y
tead # I/ 29 /g
Lead 7 /2 29 Y
Lead
Lead
l.ead

Lead




Test #

Test Title

Date Technlician
Dimension D
lead®7 32 Y32 52823  _ TACK
Lead £ ¢ 20 5_/;44
Lead# 9 0 ‘.;_,/“’
lead# @ 30 %32
Lead® {/ 30 9/32
ead® 2 3° {f/?z,
Lead
Lead
Lead
Lead
Dimension E
tead * 7 & - -0 TACL
Lead * g (. K
Lead i v {e
Lead® /2 A
Lead +# 4/ ’&
Lead ¥ /2. 9
Lead
Lead
Lead
Lead
Dimension F L. 08% Y-28-0% TacK
Dimension G
Lead # 7 ( 52 50> Tace
Lead ¥ g o
Lead # yi V{y‘r‘
Lead & _1¢ ty Lf
Lead # # 0
Lead #_(2- !/O‘F
Lead
Lead
Lead
Lead
Dimension H 007 §-28-03 T acK




—
Tast # Test Title Date Techniclan

2 Pressure Test
Result (circle one) @assb‘ail F2F-03 73
Degradation of pressure? ANAE

3 Leak Test
Result {circle one) G@‘ail §-29-07 7~
Leak rate achieved? /./,1,—-/0-‘9

4 Voltage Isolation Test in Air
Result {circle one} assfFail g, !&0) %
Isolation voltage achieved MW Lf‘ K\./

§ Voltage |solation Test in Dewar
Resuilt {circle one) P%Fail /0-13-03 G B
Isolation voltage achieved LoDV

6 Full Current Test
Result (circle one) éass)Fail /0-{4-03 G[Z)

Max voltage across lead
Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Project Engineer /7//,-...-——-——

T
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Current Lead Test Data Sheet
Current Lead Serial Number _3 W o §2 5 D Dwg and Rev Number 03 - 9857 - 2005 ~ 20

Test # Test Title Date Technlclan

1 Dimensional Check

Dimension A 7

Lead # 13 ‘75/64,/ g-25-0> T ACK
Lead # 14 d “:7/&41

Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead

DMwndonB,,

Lead ¥ {3 ] 52

Lead T /¢ 7 2‘/,/3‘7
lead
lLead
Lead
Lead
Lead
Lead
l.ead
lead

$-285-03 _TAaclE

Dimension C

Lead #13 3Q’[§/ & -2 503 ’TAC-/(

Lead # I'f 34 ?/b% N

Lead
Lead
Lead
Lead
l.ead
Lead
Lead
Lead




Tost #

Test Title Date

Technician

DimensionD

Lead 7/3 30 Y32 §- 2503

T ACK

Lead /¢ 30 Y3z
Lead
Lead
Lead
f.ead
Lead
Lead
Lead
Lead

Dimenslon E
Lead #/3 b 8-23—0}

JACK

Lead ¥ /¥ [
Lead
Lead
lead
Lead
Lead
Lead
Lead
Lead

Dimension F g 2§-03

TACK

Dimension G
Lead _#/3 g g-25-03

TACK

Lead 74 7&‘;‘
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead

Dimension H L 00 y §-2%-03

T ACK




-
Test# Test Title Date Technician
2 Pressure Test
Result (circle ona) GQFail FRG-03 72;:-
Degradation of pressura? AONE
3 Leak Test
Result (circle one) Gasleail 7-2-03 AF
= /0
Leak rate achieved? /x /0
4 Voltage Isolation Test in Air

Result {circle one) @Fﬁil ‘7‘ l- 0% /3 /1/]
Isolation voltage achieved j E \/

5 Voltage Isolation Test in Dewar
Resuit (circle one) G@all L?" CI -0 S G B\
{solation voltage achieved 600 \/

6 Fuli Current Test

Result (circle one) é@’ail /D -&-03 Gﬁ,

Max voltage across lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead

Project Engineer i 2 % 2 —
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